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Applicant : Mid Ocean Brands B.V.

Address: 7/F., Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon, Hong Kong

The following sample(s) and sample information was/were submitted and identified by client as:

Sample Name: Double wall S/S bottle with thermometer
Model/Style/ltem #: MO6872

Receiving Date: 10-Oct-2022

Test Period: From 10-Oct-2022 to 14-Oct-2022

Add Information: -

Test Summary:

# Test Iltem(s) Reference Standard/Method Result

1 Total Lead content - Iltem 63 of Annex XVII of IEC 62321-5:2013, PASS
REACH Regulation (EC) 1907/2006 determined by AAS

> Cadmium content - Item 23 of Annex XVIl of REACH | IEC 62321-5:2013, PASS
Regulation (EC) 1907/2006 determined by AAS

Phthalate content (DIBP. DEHP. DBP. BBP.

3| DINP. DIDP . DNOP) -ltem 51&52 of Annex XVII
of REACH Regulation (EC) 1907/2006.

* % k ok k % k k% k k ok k% %k %k % % * x * x Please refer to the following page for detailed results * x % * x % * % * x % * % *

EN 14372:2004 & IEC 62321-8:2017,

determined by GC-MS PASS

Tim Qi

(Technical Director)
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# Test Iltem(s) Reference Standard/Method Result
Overall migration - Regulation (EC) No 1935/2004,
4| the Commission Regulation (EU) No 10/2011 and its | EN 1186-1:2002 & EN 1186-3:2002 PASS
amendment (EU)2020/1245
Overall migration - Regulation (EC) No 1935/2004
5| and Council of Europe Resolution AP (2004) 5- For EN 1186-1:2002 & EN 1186-3:2002 PASS
Silicone Material
Specific migration of Heavy Metal - Regulation (EC)
6 No 1935/2004, the Commission Regulation (EU) No EN 13130-1: 2004, PASS
10/2011 and its amendment (EU)2020/1245 and determined by ICP-OES
(EVU) 2018/213
Specific migration of Primary Aromatic Amine -
7 Regulation (EC) No 1935/2004, the Commission EN 13130-1:2004, PASS
Regulation (EU) No 10/2011 and its amendment determined by GC/MS
(EU)2020/1245 and (EU) 2018/213
Bisphenol A (BPA) content - Regulation (EC) No
8 1935/2004, the Commission Regulation (EU) No In-house Method, determined by LC- PASS
10/2011 and its amendment (EU)2020/1245 and MS
(EU) 2018/213
Overall migration - Regulation (EC) No
9| 1935/2004,French Decree 2007- 766 and French EN 1186-1:2002 & EN 1186-3:2002 PASS
Order 25/11/1992- For Silicone Material
Volatile Compounds Content - Regulation (EC) No
10| 1935/2004,French Decree 2007- 766 and French Order 25/11/1992 PASS
Order 25/11/1992
Peroxides value - Regulation (EC) No
11| 1935/2004,French Decree 2007- 766 and French French pharmacopoeia method PASS
Order 25/11/1992
Organotin Content for Silicone Materials in Contact
12 with Foodstuffs - Regulation (EC) No EN 13130-1:2004,determined by ICP- PASS
1935/2004,French Decree 2007- 766 and French OES
Order 25/11/1992
Bisphenol A Contents - Regulation (EC) No .
13| 1935/2004,French Decree 2007- 766 and French | 1n-10Use Method, determined by LC- PASS
Order 25/11/1992
Dishwasher safe test (complied with the specification .
14 of dishwasher safe test according to PAS 54:2003) BS EN 12875-1:2005 PASS
Extractable Heavy metal - Regulation (EC) No BS EN 13130-1:2004&BS EN
15| 1935/2004 and Council of Europe Resolution 11885:2009, determined by ICP-OES PASS

CMRes(2013)9

and ICP-MS
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Result:
1. Total Lead content - Item 63 of Annex XVII of REACH Regulation (EC) 1907/2006
IEC 62321-5:2013, determined by AAS
Material .
Compound L'r;}:t R/Lk
1 2 3 4 (mg/kg) | (mglkg)
Lead(Pb)
1 CASH#T439.92-1 N.D. N.D. N.D. N.D. 500 10
Conclusion PASS PASS PASS PASS - -
Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
2. Cadmium content - Item 23 of Annex XVII of REACH Regulation (EC) 1907/2006
IEC 62321-5:2013, determined by AAS
Result(s) .
Compound Limit RL
1 (mg/kg) | (mg/kg)
Cadmium (Cd)
T | Cas#7440430 N.D. 1000 10
Conclusion PASS - -
Result(s) .
Compound L'r;ut RlLk
3 4 (mg/kg) | (mglkg)
Cadmium (Cd)
1 OASHTA40-43.9 N.D. N.D. 100 10
Conclusion PASS PASS - -

Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
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3. Phthalate content (DIBP. DEHP. DBP. BBP. DINP. DIDP . DNOP) -Item 51& 52 of Annex XVII of

REACH Regulation (EC) 1907/2006
EN 14372:2004 & IEC 62321-8:2017, determined by GC-MS

Compound Resultts) B 05
1 3 4 (%) (%)
1 |psp | Dibutyl Phihalate N.D. N.D. N.D. : 0.005
2 |BBp | Benzybulyl Phthalate N.D. N.D. N.D. : 0.005
3 | Denp | Bis(Z-ethylhexy)Phthalate N.D. N.D. N.D. - 0.005
4 |pigp | Dlisobutyl phihalate N.D. N.D. N.D. . 0.005
5 | DNop | Drlroctyl phihalate N.D. N.D. N.D. . 0.005
6 | DINp | Dhiso-nonyl phthalate N.D. N.D. N.D. . 0.005
7 | Dipp | Diisodecyl phihalate N.D. N.D. N.D. . 0.005
8 |Sumof1,2,384 N.D. N.D. N.D. 0.1 :
9 | Sumof5,687 N.D. N.D. N.D. 0.1 :
Conclusion PASS PASS PASS - -

Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
(c)The data of #4 was retesting result.

4, Overall migration - Regulation (EC) No 1935/2004, the Commission Regulation (EU) No 10/2011 and its

amendment (EU)2020/1245
EN 1186-1:2002 & EN 1186-3:2002

Result(s)
Test specification 3 (ml:;;:;:;z) (mg?gmz)
1st 2nd 3rd
10% Ethanol, 70 C, 2h N.D. N.D. N.D. 10 3
3% Acetic acid, 70 C, 2h N.D. N.D. N.D. 10 3
Conclusion - - PASS - -
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Remark(s): (a) mg/dm? milligram square decimetre
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
5. Overall Migration for Silicone Materials in Contact with Foodstuffs
EN 1186-1:2002 & EN 1186-3:2002
Material
g .. Limit RL
Test specification 4 (mg/dm?) | (mg/dm?)
3rd
1 10% Ethanol, 70 C, 2h N.D. 10 3
2 3% Acetic acid, 70 C, 2h N.D. 10 3
Conclusion PASS - -

Remark(s): (a) mg/dm?2: milligram square decimetre
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)

6. Specific migration of Heavy Metal - Regulation (EC) No 1935/2004, the Commission Regulation (EU) No
10/2011 and its amendment (EU)2020/1245 and (EU) 2018/213

EN 13130-1: 2004, determined by ICP-OES

Test condition: 3%Acetic acid, 70°C, 2h

Result
Compound - Limit RL
(mg/kg) | (mg/kg)
1st 2nd 3rd
1 Aluminum (Al) N.D. N.D. N.D. 1 0.1
2 Antimony (Sb) N.D. N.D. N.D. 0.04 0.01
3 Arsenic (As) N.D N.D N.D Not 0.01
e e e Detected )
4 Barium (Ba) N.D. N.D. N.D. 1 0.1
. Not
5 Cadmium(Cd) N.D. N.D. N.D. Detected 0.002
. Not
6 Chromium (Cr) N.D. N.D. N.D. Detected 0.01
7 Cobalt (Co) N.D. N.D. N.D. 0.05 0.01
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8 Copper (Cu) N.D. N.D. N.D. 5 0.5
9 Europium (Eu) N.D. N.D. N.D. 0.05 0.01
10 Gadolinium (Gd) N.D. N.D. N.D. 0.05 0.01
11 Iron (Fe) N.D. N.D. N.D. 48 1
12 Lanthanum (La) N.D. N.D. N.D. 0.05 0.01
13 Lead(Pb) N.D N.D N.D Not 0.01
T T T Detected ?
14 Lithium (Li) N.D. N.D. N.D. 0.6 0.1
15 | Manganese (Mn) N.D. N.D. N.D. 0.6 0.05
16 Mercury(Hg) N.D N.D N.D Not 0.01
T T T Detected )
17 Nickel (Ni) N.D. N.D. N.D. 0.02 0.01
18 Terbium (Tb) N.D. N.D. N.D. 0.05 0.01
19 Zinc (Zn) N.D. N.D. N.D. 5 1
Conclusion - - PASS - -
Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
7. Specific migration of Primary Aromatic Amine
EN 13130-1:2004, determined by GC/MS
Test Condition: 3%Acetic acid, 70°C, 2h
Result
Compound 3 Limit RL
(mg/kg) | (mg/kg)
1st 2nd 3rd
Primary Aromatic
1 Amines(PAAS) N.D. N.D. N.D. 0.01 0.002
Conclusion - - PASS - -

Remark(s): (a) mg/kg: milligram per kilogram

(b) RL: Report limit

(c) N.D.: Not detected (result is less than RL)
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8. Bisphenol A (BPA) content
In-house Method,determined by LC-MS
Material Client’s RL
Test Item Limit (mglkg)
3 4 (mglkg) g/kg
. Not
1 Bisphenol A N.D. N.D. Detected 0.01
Conclusion PASS PASS - -
Remark(s): (a) RL: Report limit
(b) N.D.: Not detected (result is less than RL)
9. Overall Migration for Silicone Materials in Contact with Foodstuffs
EN 1186-1:2002 & EN 1186-3:2002
Material
ipe Limit RL
Test specification 4 (mg/dm?) | (mg/dm?)
3rd
1 10% Ethanol, 70 C, 2h N.D. 10 3
2 3% Acetic acid, 70 C, 2h N.D. 10 3
Conclusion PASS - -
Remark(s): (a) mg/dm?2: milligram square decimetre
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
10. Volatile Compounds Content for Silicone Materials in Contact with Foodstuffs
Order 25/11/1992
Test condition: 200°C, 4h
Compound Material Limit RL
P 4 (%) (%)
1 Volatile Compounds 0.45 0.5 0.1
Conclusion PASS - -
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Remark(s): (a) RL: Report limit

11. Peroxide Value for Silicone Materials in Contact with Foodstuffs
French pharmacopoeia method

Material
Compound Requirement
4
1 Peroxide Value Negative Negative
Conclusion PASS -

12. Organotin Content for Silicone Materials in Contact with Foodstuffs
EN 13130-1:2004, determined by ICP-OES

Test condition:3%acetic acid ,70°C, 2h

Material Limit RL
e . (mghkg) | (mg/kg)
1 Organotin(as Sn) N.D. 0.1 0.01
Conclusion PASS - -

Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit

13. Bisphenol A (BPA) content - Regulation (EC) No 1935/2004,French Decree 2007- 766 and French Order

25/11/1992
In-house Method,determined by LC-MS

Material CIi_en_t’s RL
Test Item . (rtg;::; : (mglkg)
1 | Bisphenol A N.D. De{i%tte 4| 001
Conclusion PASS - -
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14. Dishwasher safe test (complied with the specification of dishwasher safe test according to PAS 54:2003)
BS EN 12875-1:2005

Sample
Color"

Gloss
After 10 cycles Clouding

Resistant deposits and
iridescent layers 2

Other aspects

Ol O | OoOloo|lOoc|o

Remark(s):  1).If several colours are present on one article to be inspected, the colour with the greatest change shall be chosen.
2).For the elimination of easily removable deposits.
3).See photo bar for test photos

Note: Pictures are for reference only. Actual colours of the pictures may vary due to lighting and output process.
Evaluation of inspection criteria quoted from BS EN 12875-1:2005.

Classification Rating

0 No visible change

1 First discernible change
2 Clearly visible change

Requirements quoted from Publicly Available Specification PAS 54: 2003

Articles that are designated “dishwasher resistant”, “dishwasher proof”, “dishwasher safe” or any other similar
description that suggests that the articles can be safety cleaned in a dishwasher shall, either show no visible

change compared with untreated tableware (Classification 0) or show very slightly visible change(Classification 1) but
shall not show clearly visible change (Classification 2)
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15. Extractable Heavy metal
BS EN 13130-1: 2004&BS EN 11885:2009,determined by ICP-OES and ICP-MS

Test condition: 5g/L Citric acid, 70 °C , 2h, 3 times

Material Limit RL
Elements 2 (mglkg) (mglkg)

1st + 2nd 3rd 1st + 2nd 3rd 1st + 2nd 3rd
1 Tin (Sn) N.D. N.D. 700 100 2 1
2 Copper (Cu) N.D. N.D. 28 4 2 1
3 Iron (Fe) N.D. N.D. 280 40 2 1
4 Manganese (Mn) N.D. N.D. 12.6 1.8 0.2 0.1
5 Zinc (Zn) N.D. N.D. 35 5 2 1
6 Aluminum (Al) N.D. N.D. 35 5 2 1
7 Barium (Ba) N.D. N.D. 8.4 1.2 0.2 0.1
8 Chromium (Cr) N.D. N.D. 1.75 0.25 0.1 0.05
9 Nickel (Ni) N.D. N.D. 0.98 0.14 0.1 0.05
10 | Lithium (Li) N.D. N.D. 0.336 0.048 0.02 0.01
11 | Beryllium (Be) N.D. N.D. 0.07 0.01 0.002 0.001
12 | Vanadium (V) N.D. N.D. 0.07 0.01 0.002 0.001
13 | Cobalt (Co) N.D. N.D. 0.14 0.02 0.002 0.001
14 | Molybdenum (Mo) N.D. N.D. 0.84 0.12 0.02 0.01
15 | Silver (Ag) N.D. N.D. 0.56 0.08 0.02 0.01
16 | Antimony (Sb) N.D. N.D. 0.28 0.04 0.02 0.01
17 | Lead (Pb) N.D. N.D. 0.07 0.01 0.002 0.001
18 | Arsenic (As) N.D. N.D. 0.014 0.002 0.002 0.001
19 | Cadmium (Cd) N.D. N.D. 0.035 0.005 0.002 0.001
20 | Mercury (Hg) N.D. N.D. 0.021 0.003 0.002 0.001
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21 Thallium (TI) N.D. N.D. 0.0007 0.0001 0.0002 0.0001
22 | Magnesium (Mg) N.D. N.D. - - 2 1
23 Titanium (Ti) N.D. N.D. - - 2 1

Conclusion PASS PASS - - - -
Remark(s): (a) mg/kg: milligram per kilogram
(b) RL: Report limit
(c) N.D.: Not detected (result is less than RL)
Material List:
Material # Position / Sample Description Material

Black coating,bottle shell

Silvery metal,bottle

Stainless steel 304

Black plastic,lid

PP

Translucent silicone sealring

silicone

Article

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.

Guangzhou Depuhua Test Services Co. Ltd.

A301&A401, 3/F.&4/F., Xinghui Building, Guangiao, Shilou, Panyu District, Guangzhou, Guangdong, China
Phone: +86 (0)20-6664 1688

Fax: +86 (0)20-6664 1699 Web://www.stsgz.com

e-mail: stsgz@stsapp.com



file:///C:/Users/Administrator/AppData/Local/youdao/dict/Application/8.9.3.0/resultui/html/index.html

J

Si=
TEST REPORT
Report No.: STSGZ2210103007E Date: 3-Nov-2022 Page 12 of 13
Photo(s):

0 050 @ 0 o 0|00 2 o |50k m s P00 20 20 202500 21 =0 30 R 3 ISTw 0 W
RN R SRR

Product Photo

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.

Guangzhou Depuhua Test Services Co. Ltd.

A301&A401, 3/F.&4/F., Xinghui Building, Guangiao, Shilou, Panyu District, Guangzhou, Guangdong, China e-mail: stsgz@stsapp.com
Phone: +86 (0)20-6664 1688 Fax: +86 (0)20-6664 1699 Web://www.stsgz.com



— —
TEST REPORT
Report No.: STSGZ2210103007E Date: 3-Nov-2022 Page 13 of 13

75 A
Statement

1. AKHIUAR A B TR S B PR SRR BERE FU L A EY . RIS AR ZE e 4, S BRI 3R AL, R RE AR AN SR
PSR GSE, ARSI S A KA AR 5T
The information as listed on the first page of this test report was all provided by the client except the sample from, date received, test
period, test results and test conclusion. The client shall be responsible for the representativeness of sample and authenticity of materials,
for which STS shall bear no responsibilities.

2. AKUAR A LA REAT P A )5, R AN 2 BE BTt R XU, R 208« AR v BORE TP B 1 BR A . il s g ity >k
PR ER 7 R AT RAE, ARSI S AR IBAR DG ST
The judgment method of determining the conformity in this test report is according to the measured value without considering the risk
caused by uncertainty, unless otherwise clearly stipulated in special agreement, standard or specification. The client shall assume the
risk caused by the judgment method, and STS shall not bear related responsibilities.

3. IR 3 TEAt e N2 T R RIS e 3R, RS = AN R, AR B AR S .
The test report is effective only with both signature and specialized stamp. Without written approval of STS, this report can’t be
reproduced in full or in part.

4. AP T PRGN 5 SRAORT AR b B BT, RN 2 B8 B E bR A AR IR 5 AN A 2 AT AEIEWIE R, TRl gl . 2R, o
FEAE I BB R R e — YA G R, ARSI % AR IR M 28 U AN AT
This test data is only responsible for the tested sample. The data and results provided by the report without CMA accreditation are not to
prove to the society, and STS is not responsible for any economic and legal responsibility for the use of the test data, the direct or indirect
losses resulting from the use of the test and all legal consequences.

5. AP T AN T H ARTE AT R RGN0 H AN A 9288 5 B BOAE RE Va2 RIS RO E 9 R BHIE,. B e N R
A H I .
The underlined test item in the report is out of the scope of CMA accreditation. The test result only used for client's requirement, scientific
researching ,teaching or internal quality control.

6. L WA A el o U TR A
For other statements, please refer to the footer of the report.
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Conditions of Issuance of Test Reports

TN o A AN B AR A PR 2 B (LA N TR A B ) 3RS & PR Sk AN s M2 A e A B . AR A RIE T MRSk 55,
IR AL TS B IR AN Ak s A J] (LA R FRR[% ).

All samples and goods are accepted by the Guangzhou Depuhua Test Services Co., Ltd. (the "Company") solely for testing and reporting
in accordance with the following terms and conditions. The company provides its services on the basis that such terms and conditions
constitute express agreement between the Company and any person, firm or company requesting its services (the "Clients").
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Any report issued by Company as a result of this application for testing services (the "Report") shall be issued in confidence to the
Clients and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may
not be used for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report
is issued may, however, show or send it. or a certified copy thereof prepared by the Company to its customer, supplier or other persons
directly concerned. The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third
party concerning the contents of the Report, unless required by the relevant governmental authorities, laws or court order.
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The Company shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior
written consent, unless required by the relevant governmental authorities, laws or court orders.
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The Report refers only to the tested sample (Sample information is provided by customer) and does not apply to the bulk, unless the
sampling has been carried out by the Company and is stated as such in the Report.
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In the event of the improper use of the report as determined by the Company, the Company reserves the right to withdraw it, and to
adopt any other additional remedies which may be appropriate.
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Samples submitted for testing are accepted on the understanding that the Report issued cannot form the basis of, or be the instrument
for, any legal action against the Company.
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The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained
in any of its Reports or in any communication whatsoever about its said tests or investigations.

A T BEAEVA G o R PP B e o 3 A o, B 7 b A PR A I R i K 2 B R A
Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample
for testing.
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Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of ten years.
The data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we
provide any data and information which has been disposed of after retention period. Under no circumstances shall we be liable for
damage of any kind, including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect,
consequential or punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product
liability or otherwise, even if we are informed in advance of the possibility of such damages.
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Issuance records of the Report are available on the internet at www.stsgz.com. Further enquiry of validity or verification of the Report
should be addressed to the company.



